djamato

EEEEE R

Instruction Manual

A2 Rt —BEREWVWI Y
2-NEEDLE CYLINDER BED
DOUBLE CHAINSTITCH MACHINE

V12502

VT25000 RS & SREH R DED This instruction manual includes
ZREHLTWET, adjustments differed from VT2500.

FRAOERIC ST > TR FEEVIZ500 Before using your VT2502, please read both
OHRFHASEHE TBRETCERREHFVWEE
E. ABELCERLTHISELLBENCE

of the instruction manuals and understand
the contents well.

Ehy,
Ht. BEMICH B, BEWCHED After reading the instruction manuals,
APNWOTERENBECBICREL TS please keep them in a location where it is
rEaEW, easily accessible to the operator.

\. —

N VAMATD SEWING HAGHINE HFE. C3, 07D



B X/CONTENTS

1. BAMTE 1

1.1 TEROED T H 1

2, IEULWEWE 4

ISYIFEATE - 4

’ 2.2 F—J7OBUA 5

2.3 wmHAROEWS 6

3. FVVORE 7

3.1 SHRORFF 7

3.2 #EIL—NKOBE 8

3.3 (&) 11

3.4 WIoNBORE 12

3.5 ERONBORD 12
4. ti | 13
1. Installation 14

1.1 Accessories 14
2. Proper operation 17
@ 2.1 Threading 17
’ 2.2 Passing tape 18
23 Useing fabric guide _ 19
3. Adjustments 20

3.1 Needle thread tension 20

32 Needle and loopers 21

33 Needle guard({rear) 24

34 Position of presser foot 25

35 Position of folder 25
4. Specifications 26

# %k ILLUSTRATED SPARE PARTS LIST % %
BIEDD

FRABHRALELLD, ERESEEETILHBHIT, TOBKE. FEOATKLURBERLZE DL, FERE—H
LEWEERBDETOT. HBEDUHTTRILEZW, T, FEOERCHL> TRALERLTRDETH. T—ORDPE
HOhBEHRRSNTOEBREETERWI EHBDET,

Attention

The parts used for this product are subject to change without notice. If such a change is made, any part of the
contents and illustrations of this instruction manual may not conform to this product.

In preparing the instruction manual, we have made our best efforts for making it free of any error or omission.
If any error or omission should yet be found, it might not be rectified immediately.




1. EBa5

AEE )

(‘l’ﬁ%’&ﬁ"iﬁﬁt& BTE—YOBFEYD. E—FYOEEFILEEEL TLLEE W,

1.1 HEROBMO A

T—=U=JL
B 1528, F—U—n%2HAHIT, LEH—izikE
COEWD T E T,
A
E1
F=ThH1LER

M2 #&E, THRELF—7HL FOERD 79,

=2

1 V12502



1.IBAMEA

T—TRT

F—7a—AE2HERALEWVEEE. RATFIF— 7% (L)
QR F =727 (T i 7.

BN X—DED I A .
B A R —QDHP & kA P DR DT B,

® 5

vT2502




R

ERLESRNEHOy FOREHFLFOICEDY [71) £
T BEBHZOF—TBABZROOERIZELEIICLT
Ex2@DEfmDET,

1. BANUA

Xl 6

7

VT2502




2. EULWMEWE

> =
II = _
[W%%ﬁ5ﬁﬂ.ﬁf%—9@%ﬁ%%& E—SOOERELEZERLTLEZ W, j

2.1 8L N

: - — 3
e Z&ﬁiﬁi ™
FOOGEELEZEZLTHSToTLIEE W, FH

ZIB3BENDBDLET,
2. RDBL I ERES &,

BRCG. RiTh. #AF

LS éEnRRAICE o
\_ FH RRERICEDET y,

B8 Z2ELTIEL {ARZELTIHEI Y,

O 1=

EHTLHTEXT,

FONBLTHB & EIL,
S,

READREBATIR

(A 8HR)
AROBUCBEHOFAME T EHL, wolAk]
UHZWHEBELThGNCELELZT,

(B N—3%) . .
HREHOEMNHTL 2T EHRLTHE, B
EAYICHIDIEELET,

Wlﬁtﬁét%$Xﬁﬁ<®Ts%%Xh—iwﬂj
A B

o .} o
L -
S

X8

. -y

N
HLRERHEOEFRIICRITE. B
BIEI—IREBTIEHNTEFT, R
ZELUERRE, "THFvV) EEDHREE
THLUT. ROUBICELTLEZ W,

VT2502 4



2. EULWEWA

22 F—7D&ELA

TF—70-ILORD A

(1) IE32Q%EHT. »7—D%Eb 4T,

2)F—7V—n@FmMh4ALT. F—Tu—nFEy ¥
%0

B)YF—FV—NDLAZF—@ERY M., F—T -
BYTC, kR POEHDEIT B,

T—7DHELT

MOD L Hlc, F—7V—1@®hoT—7H4 FDLERD - _ « o
ZEL., HroRGE 105 TEZE > THEH~ /T 70 Jb’&ﬁﬁb?&b\%n\

HY. Tk EIF— 7 EHOTHEIT Y #F 5 h Ty T 7*%?(;:)@)&07—— TRy (T)®%
5T LRERT B, _ FEHLTIEZ,

X 10

5 VT2502



2. IELWEW

2.3 fafif KOEWE

RMI3okdic, Budbekdiiies LIcL TEE, %
NEELELE,. 2ROHOHEOBEAFIES LI IC.
FA4FEDEESTHAFLET,

Elcid, w4 F@IZR-Eh f A O iz
T EhWIZHEAIBNS X5 H4A FLET,

BHA FEXDEEDE. 22280 TELICTEL
e
FLDELA4 T, ERFPO2BOTERICHAML 3.

12

13

14

vTZ502 6



3. SvY0E

AEE

_ [ﬁ%’&ﬁiﬁfjh‘.\ BT E—YOEREWD., T—HOEESLEEHERLTIEIY,

3.1 HARDRHFF

gk ORE

HARY O T ROV —TFOREXIRHEMCEET,
ki) QROEENE IR, BHEN BT o7 L FiiE
ARHEQ LRI &SRR OMABOEZ —BIEET

ZNEFNOLEFP@RBRD. #RR Y ODDRUIMLE %
LEd., M. BokEr2@2HoMdiTE3.

Qi RBUE T2 L., A—72NE D ET,
QiRBVZ LT E. V—THREIEDET,

K15

vTZ502



.ZVOFE

3.2 & IIL—INDRER

3.2.1 #ros & OFREE

(1) gt&2 &tk OHIRE iy + T3,

(2) BRAYOERY 45,

(B) X L2 C@%BH T, EHOLNRD S HH EME
TOREIMW[2.0mizh s L9z, HEEX LT X TH
#HiT s,

(4) $FARHROHEL RDOBPLICEL 2 Z L REZLTHE.
R L2 QRO B,

GYMY AL BRSO ER YT 3,

M- ==
£§££E§
ERXRVDENMDRIFBREEKEIF, TWHRY Y EZEN

WEBDBRE, BEART Y MERELTHST>TL
REV, BRNORARRZENNS X7,

X 16

B4 17

E18

VT2502 8




3.2.2 IL—/XOFHE

3. I DR

N— D5 E LEBTEIR. EFOL—32EL L
F¥., n—r(HED. - (E)COME-HASL 3,

W—IKOAELES
N—=REDE X E2AL—ORICRDEDE, A—EHXD,
N=(EDEN—1NEORETELRAAET, LR2POD
ZiEDIT5 &, BT LHIBEEC WAENIckED ¥
T,

W=D FE

ON—r(EYD0&ENED S GHOFLETCOE TR 6.3 m
<7,
A—REEEOIER SO E N —13Eh 5 —DDI2 8%
BOT, V—rnBEBEL—1NELT-DEV2L LI
BhrLT, A—mEBDD5|IEEHAGL 7.

ON—(FE)D b HREIC 6.3mTT,
N—NEEQDIEAPDERED T, A—NE(E)QEE
B LTA—AEODE TBR2FAML £5.

HIEDEH > THLL—ROB[TFRIIFEL TF.

19

¥ 20

21

VTZ2502



w
Vi
\¢
&
hig

I—IKDFIERAIE

<JL—=IK(\)>

(1) A—r8(EYDRHLY #47,

@) =R Dok E#ORLIcEL ETI Y
g i

(3) HEDOEE &V — (B DDIERO T R0~ 0.05m
BB EIRIERCE@EZED T, L—EHIOL
N—NEAT—DE o Lk ICHIRICEI» L CHRET
%, _

(4) —RDBIFENEDb>ThhnI L, A—25H)E
EN—=REAT—DPEEL TWE I LE2ERL 5.
2 P@®EfMOfTiT 5.

<JL—IX(E) >

() —E)DE Ly b L, M—r(EDDEEH S OF
DB ECEL T RMET, :

2) EHOEE A —(EDO RO T EI30 ~ 0.05m
K5 LIk 2C0%8BB T, L—BE)Q% R
WER L CHRE T B, '

(3) N—RDB|FEIPIEb ST w I EABEHAL =8, 1k
FP0%FOMNT B,

e O )= ™

LI —/BEOEERCEAEL. SIFRCHRUEE
BRELTHSNL—/ENF-QERELET,

2. L—IE)DEL—BEET WO AL TH,
BRCRDRITZZENTEXT,
L—REAS—QDE VN —REEORESD
ETHEIY, L—/BECOLRYOEHHH
HET. ZOLESHEL—NEOOTERERR

0~ 0.05 m

Y

0~0.05mm & %

Y //’GP\\—*—“’d

T

X 22

LTLTEEW,
N J

- AEE ~

1. k2 V@OEFHHPFBIEE, W—NEYDE)D
DEBRIBPSIFELNZTLBEERHDET, HD
Firfc. mA—NROBRUELSITEEREL T
CEEW,

2. L—=NREHBEIBEL—-IEHF-DIREBEHETL
3V, gEIL—HEML THAPHRIBT BN

BHDET,
. /

te— 0 ~0.05m

B 23

VT2502 1 0




3.3 #HRT (&)
3.3.1 #EY (B OB

() E32@% 8D 35, _

2) L~ REVDBEHOPLIRL L E. HRTBDOE
M “a” AMESENEL D LO0mmEicks kI IGbE s,

(3) k2P @%HDT 5,

3.3.2 #RT(R)DRIERME

(1) IE#2@Q%ED 5,

CIN—2F)DD B AEHOFRLICERLEE. fiEt
N—(HFEDOTEMBEO~0.05mmz% 5 X 9 ioghs2y
D% RT3
IOLE, HEFBLAHICTERMEVRI L,

(3) ARz, E#EA—E)BD T EH%E 0~0.05miz %
HEHi. HRYBDOAELWBRMNELHN TS,
TDEE, $RyBEEHIZTEMNRVLIE,

(4) #2r (B DDEEMNEDL - TV RWI L RFERL T,
L2 P@DEFDHT B,

O 1=

HEZRB TR/ &, HEHRI(BOOT A
07~1.0mTHBIEEZHIELTLLEW, (B27)

] 24
0 ; ===

1.0m | [} |

1 I [ 1.0m
[ 25

0 0 ==

[
K2 26
0.7 ~1.0m

Bg 27

11

vT2502



W
i
4

v DR

3.4 HIOUBOHRE

B LBEOIIELL £y F 3R, #HOBFIOO#E
LRAOOHPLIEL B EHIICLTLEE Y,
Qo2& E2ED. HOEHEOOHEL RDOF D
ELL LI, Mx@QEERICELLUTHREIL £,

3.5 EHONLE DR

FERIE. TR L-XiTH. I L TR Dicir
N EHICEZHEL X,

ESONE
OFAGME L EROMBOBER. L2 @2 BO TERD
B LCHEL T g

OnliigfrE & AH0AER, L2 Y@2ED T, THIM
HQ@EEA» L CHEL £9,

OLTHaEE. (b2 0% B TEEMAA0% 50 L TH
Bl ET

X 28

X 30

VT2502 12




B
—
=

Hl - & |VT2502
% PR |2 “HEERRE S >
#o @~ O |495m (B) x290mm (i) x465m (&) (F—7V—-nE2EL)
faf ot A |160mn
H | E |42kg
## H & 3 [ISOH#% 401
- B |2y b AVYREDY 2 LY —F— THHT
i3 bt E |B& 4500rpm (RKEIER)
1.2~4.0mn
# vw H R & HOHE 1N(25.4m)kd 6~214f
30mfd 7.5~25%F
fifi H 2 |UYX128GAS #9~#14 (E##10)
#t & | 248 : 6.4mm, 8.0mm -
gt A F v —2 |(31.5m
Wox kb OB |Tm@EHERTE)
E VW AE |[Tyrafy ARk
= B X Y E |RAEESE 1.2 RAHZEE 1:0.8
EZEBRVAMAE |HFroa—HRK
WOW ¥ |Faad PRV k5 EEGH
| ¥  # |¥vFSFAA41L No. 28
o i 8 [600cc
& A B |[F—7rERER

13

V12502



] - Installation

Before installing, ALWAYS turn the motor switch OFF and make sure that the motor has already stopped.

1.1 Accessories

Tape reel:
Assemble the tape reel and install it onto the arm top cover with the screws( by referring to
Fig. 1.

[ /AWARNING

M0

Tape guide:
Install the tape guide (upper)® onto the head cover
by referring to Fig. 2.

Fig. 2

V12502 1 4



1. Installation

Tape holder:

Install the tape holders (upper)® and (lower)@
onto the thread stand when the tape roll is not used.

Fig. 3

Fig. 4

Supplementary cover:

Tighten the screws@ from the front of supplemen—
- tary cover @,

Fig. 5

i 2
15 T250



Folder

Install the folder and the folder stay bar Q) into
the folder holder @. Make the folder come to right
above the hole@ which for passing tape. Tighten the
screws @,

Fig. 6

Fig. 7

V12502 16



2. Proper operation

efore threading, ALWAYS turn the motor switch OFF and make sure that the motor has already stopped.

2.1 Threading JON
When threaded, rethread by tying new threads

(’——— A CAUTION T\ to the preset threads.

1. When threading, switch the power OFF and make sure
that the machine has already stopped. Working with A: Needle thread

/AWARNING
g )

the power ON may result in injury. Pull out the thread until it comes to the
2. Incorrect threading can cause skip stitch, thread front of the needle. Then, cut off the
\ hreakage, and uneven stitch. _/ knot before passing it into the needle

Thread correctly by referring to Fig. 8. eve.
B: Looper thread
®SUPPLEMENT Pull the thread until the knot comes out.
The tension of thread will be released when raising the Then, cut off the knot.

presser foot. This mechanism allows you to puil the
thread out easily.

() SUPPLEMENT ———

A looper thread can be passed easily by
pulling the thread take—up eyelet holder @)
open. After threading, press the thread
take-up eyelet holder hack until it goes
to the original position with a click.

Fig. 8

17 _ VT2502



2. Proper operation

2.2 Passing tape

Setting tape roll:

(1) Loosen the screw(D to remove the collar
@.

(2) Remove the tape reel® and set the tape
roll.

(3) Reinstall the tape reel @ and the col-
lar @. Make them touch the tape roll
lightly, then tighten the screw(D.

Passing tape:

Refer to Fig, 9, pass the tape from the tape reel
@ through the tape guide(upper)@ and the folder
&. Then pass the tape through the hole® of presser
foot and-pull the tape from behind so that it may
pass the hottom of the presser foot. (Fig. 10)

Make sure that both edges of the tape can be folded
up with the folder®).

Fig.

ﬂl case of not using tape roll \

Use the tape holders (upper)( and
(lower)(® instead.

V12502 ' 18



2. Proper operation

2.3 Using fabric guide

Let the edges of material which have been sewn
together face up. Adjust the fabric guide (right)
@D and Qeft)® to make the edges come to the
center of two needles when lying them down. (Fig.
13}

Or apply the left side of the sewn edges to the
fabric guide®@ on the presser foot. Make sure they

will lie down to right correctly.

Loosen the screws @ to adjust the fabric guides
(right}@ and (left)@ right and left.

Loosen the screw® to adjust the fabric guide @
right and left.

Fig. 13

. Fig., 14

19

YT25602



3. Adjustment

AWARNING

Before adjusting, ALWAYS turn the motor switch OFF and make sure that the motor has already stopped.

3.1 Needle thread tension

Needle thread strike-off pin: M CT LT M——
The size of the needle thread loops can be adjusted
with the needle thread strike—off pins D®.

As standard, make each dent bottom of the needle
thread strike—off pin(U® and the top of the needle
bar thread eyelet@ at the same level when the
‘needle bar at the lowest point.

Loosen the screws@ to adjust the position of needle
thread strike-off pins(®@ . After adjusting,
tighten the screws(@ securely.

Fig. 156
@To make the loop smaller, lower the needle thread
strike—off pin.
@710 make the loop larger, raise the needle thread
strike—off pin.

V12502 20



3. Adjustment

3.2 Needles and loopers

3.2.1 Needle height

(1) Set the needle into the needle installation
hole on the needle clamp.

(2) Remove the screw(®.

(3) Loosen the screw® of the needle bar bracket.
Move the needle bar up and down to make the
height from the top of the stitch plate to the
left needle tip to 12.0 mm.

(4) Make sure the needle drops into the center of
the needle hole on the stitch plate, then tighten
the screw® securely. (Fig. 18)

(5). Screw the screw@ back.

12.0 mm

A\ CAUTION

Before screwing the screw (I back, wipe up the old
gasket and apply some new liquid gasket. If not, it may
cause oil leakage.

Fig. 17

Fig. 18

21 VT2602



3. Adjustments

3.2.2 Loopers

Adjust the distance(between needle and looper) and
front—and—rear position for right and left loopers
respectively. Make adjustment in order of looper
(right) D, then the looper (left)®.

Angle and height:

Fit the pins of looper holders into the holes on
loopers, and insert the loopers (right}(D and (left)
@ into the inmost point of the looper holders
respectively.

Tighten the screws @@ securely, then the height
and angle(2 degrees) will be decided automati-
cally.

Distance between needle and looper:

(O The distance between the center of the right
needle and the looper(right)@) is 6.3 mm. Make
adjustment of the distance for the looper (right)D
by loosening the screws®® and moving the looper
holder (right) ® and the looper holder collar®
together.

{OThe distance for looper (left)®@ is also 6. 3mm.
Make adjustment of distance of the looper(left)®
by loosening the screw® and moving the looper
holder (1eft) @.

The distance for loopers is always 6.3 mm even if

the needle distance is changed.

Fig. 21

¥T2502 29




3. Adjustments

Front-and-rear position:

<Looper(right)>

{1)Remove the looper (left}®@).

(2) Turn the machine pulley until the tip of the
looper (right){D comes at the center of the right
needle.

(3)Loosen the screws ®® . Move the looper holder
(right)®@ and the looper holder collar @ back
and forth to make the clearance between the back
of the right needle and the tip of the looper
(right)D to 0 - 0.05 mm.

(4)Make sure the distance for loopers has not been
changed and the looper holder (right)® touches
the looper holder collar(@ closely, then tighten
the screws ®® securely.

<Looper{left)>

(1) Set the looper{left)®. Turn the machine pul-
ley until the tip of the looper (left}®@ comes at
the center of the left needle.

(2} Loosen the screw(@@®. Move the looper holder
(left)@ back and forth to make the clearance
between the back of the left needle and the tip
of the looper(left)@ to 0 — 0.05 mm.

(3) Make sure the distance for loopers has not been
changed and tighten the screw@ securely.

s — (@ SUPPLEMENT

Fig. 22

—»ya— (} — 0. 05 mm

Fig. 23

1. Fix the looper(right) holder & first, then fix the looper holder collar @) after making sure the distance for

loopers and front-and-rear position.

2. Fit the pin of the looper holder collar @ into the hole of the looper holder (right)® and the looper holder can be
reinstalled easily in case that they are removed from the sewing machine.

~

N

A\ CAUTION

1. The front-and-rear position and the distance may be changed after tightening the screws ®d0. Make sure to

recheck it.

2. Let the looper holder(right)® and the collar @ of looper helder touch each other closely. Keep the parts away
from needles and loopers. If net, it may cause parts breakage.

23

V12602



3. Adjustments

3.3 Needle guard (rear)

3.3.1 Height

(1) Loose the screw®.

(2) Align the ridge lines “a” of the needle guard
(rear)@ 1.0 mm above the needle tips when the
looper (right)@ comes at the center of the right
needle ®.

(3) Tighten the screw® securely.

3.3.2 Front-and-rear position

N (1} Loosen the screws @®).

© (2} When the tip of the looper (right}@ comes at
the center of the right needle ®, adjust the
needle guard(rear)(D to make the clearance be-
tween the right needle® and the looper (right)
@ to 0 — 0.05 mm. At this point, make sure that
there is no gap between the needle guard(rear)
(D and the right needle®).

(3) At the same time, adjust the angle and front—
and-rear position of the needle guard(rear}{d)
to make the clearance between the left needle(®
and the looper (left)® to 0 — 0.05 mm. At this
point, make sure that there is no gap between the
needle guard(rear)@ and the left needle®.

~ (3) Make sure that the height of the needle guard

(rear)® has not been changed, then tighten the

screws @@ securely.

@ SUPPLEMENT

Make sure the clearance between the needles and the
needle guard(rear)@ is 0.7 - 1.0 mm when the needles
drop to the lowest point.

1.0 |

1 I/
Fig. 25

0

¥
Fig. 26

0.7 1.0 nm

Fig. 27

V12502 24




3. Adjustment's

3.4 Position of presser foot

Install the presser foot( onto the presser bar®
correctly. Loosen the screw® and turn the presser
foot @ right and left to make the needles @ drop
into the center of the needle holes® on the presser
foot @) respectively.

3.5 Position of folder

Adjust the position of the holder to make the tape
fed smoothly and folded at the center of two needles.

Right-and-left position and front-and-rear angle:
For adjustment, loosen the screw® and move the
folder @ .

Front-and-rear position and right-and-left angle:
For adjustment, loosen the screw® and move the
holder stay bar @).

Up-and-down position:
For adjustment, loosen the screws @@ and move the
holder stay@@.

Fig. 28

25

¥T2502



4. Specifications

Model V12502

Description 2-needle cylinder bed double chainstitch machine

Dimensions 495 mm (L) X 290 mm (W) X 465 mm (H) (Without tape reel)
e |wom

Weight 42 kg

Stitch Type IS0 401

Application

Attaching shoulder tape on knitted or woven fabric

Sewing Speed

Up to 4500 rpm (during intermittent operation)

Stitch Length

1.2 - 4,0 mm
Number of stitches 6 — 21 stitches per inch(25.4 mm)

7.5 — 25 stitches per 30 mm

Needle System

UYX128GAS #9 - 14, Standard: 10

Needle Distance

2-needle: 6.4 mm, 8.0 mm

Needle Stroke

31.5 mn

Presser Foot Lift

8.0 mm

Feed Regulation

Push button system

Differential Ratio

Max. normal differential: 1:2, Max. reverse differential: 1:0.8

Differential Feed
Regulation

Adjustable by external lever

Lubrication

Automatically lubrication by trochoid-shaped pump

Lubricating 0il

YAMATO SF OIL No. 28

Capacity of
0il Reservoir

600 cc

Installation

Table top type

V12502

26




ILLUSTRATED
SPARE PARTS LIST

VT2502



T e, Iy N
\ ’ AN %//
3 ~ ¥
\ \ li..r\ A /,f /,01 ’
AR\ R
mnv Y SEE NN Y ) v //
14
- ¢
S} }gﬁwﬂ\\ D)
- ===
/
I
. s
/

kY
NO * & S o el & o N .
& - T T T T s ey —
\ T X
N ﬁwlelrblunf : i ll:ll% /e 0 e sQ -

R e
N Y, ~ ° o

VT2502(1)

VT2502



VT2502 EXCLUSIVE PARTS(1)
)

HTEFLEZRABRO) ]

Ref.No Parts No. Description m A Amt. Req
1 4301185 & Needle Thread Eyelet(Middle), C. Set  #H:%8 () (48) 1
2 4301187 & Needel Thread Eyelet{Middle) HHiE () 1
3 110012 & Screw(M4-0.7 X 5) IRy 3
4 4301787 & Needle Thread Eyelet Spring Stopper  #H:5RE8/{EX X kv it 1
5 110040 & Screw(M3.5-06 x 8) Wy 1
6 4301182 & Needle Thread Eyelet Spring BN 1
7 4301188 & Needle Thread Eyelet Holder FroB/NRARILY 1
8 110004 ¢ Screw(M3-0.6 x 8) i) 3
9 4301210 Folder 8 1

10 007627 [110033] Screw(M4-0.7 x 6)[M3-05 X 6] ey 1
11 4301214 Folder Stay Bar ERTE 1
12 160001 Screw(M4-0.7 x 4) =) 3
13 43012156 Folder Stay EREE 1
14 4301202 Thread Thke-up Eyelet HLSRE 1
15 4301205 Lcoper Thread Guide L—/CREA 1
16 110050 Screw(M3.5-0.6 x 4.5} LExy 1
17 170042 & Screw(M3-05 x 5} Jl ) 2
18 0032426 & Looper Thread Retainer Spring NRFINR 2
19 0037108 & Looper Thread Tension Disc AT 4
20 3500247 & Looper Thread Eyelet IL— VT RE 2
21 3401031 [2150424] Looper Thread Eyelet J—iCRE 1
22 4300751 [4301201] Looper Thread Take-up 1 CREFH L 1
23 4301203 Thread Pipe Stay Holder FENA TEIRGA 1
24 110009 Screw(M4-0.7 x 8) Jiots 2 2
25 4300744 Thread Pipe BT T 2
26 0053528 Thread Pipe Stay B/ A T T 2
27 £00538 Washer Ty iy 3
28 110084 Screw(M4-07 % 6) Ry 1
29 4301207 Cylinder Front Cover Supplementary Block U ¥ fi#igha 1
30 4301220 Fabric Guide({Left) A1 RiE) 1
31 11002¢ Screw(M3.5-06 X 6} WY 2
32 4301221 Fabric Guide(Right) wHA R 1
33 4301204 Looper Thread Eyelet{Front) JLb—IHaE (B 1

vG2502



2

VT2502(2)

VT2502



VT2502 EXCLUSIVE PARTS(2)
0

HTEFILERRRER) 2

RefNo Parts No. Description m A Amt. Req
1 4307200 Presser Foot, C. Set(64) () 1
2 2600086 Screw(1/8-44 x 8.5) =) 1
3 000327 Nut Fu bk 1
4 110084 Screw(M3-05 x 4.2) = 1
5 110004 Screw(M3-06 X 8} IR 3
6 3107303 Presser Foot Spring{Left) INBRII/NR(E) 1
7 3107304 Presser Foot Spring(Right) AR IR (E) 1
8 130016 Screw(M25-045 x 4) L) 4
9 3107306 Pin s 1

10 4307230 Fabric Guide AR 1
11 110007 [1T10038] Screw(M25-04 x 6)[M25-04 X 45] xRy 1
12 4308120 Needle Clamp FriEA 1
13 4308200 Stitch Plate B 1
14 }

15 4309050 Differential Feed Dog{64) AlE") 1
16 4309051 Main Feed Dog(64} Eaxy 1
17 4309320 Looper JL—i% 1
18 4301208 Looper Holder IL—IE 1
19 110083 Screw{M3.5-06 X 4.5) i 0] z
20 4308321 Looper =% 1
21 4301209 Locper Holder =& i
22 4309220 Needle Guard{Rear) EH=o (#8) i
23 000687 # Pin Ex ]

VG2502



3

VT2502(3)

VTZ2502



VT2502 EXCLUSIVE PARTS(3) Y7 EFILERERS(3) 3
"~ "~ " e s

Ref.No Parts No. Description m A Amt. Req
1 0011168 Tape Reel FT—U—=l 2
2 0032719 Collar(10 x 16 X 6mm) 15— 2
3 006434 Screw(9/64-40 x 7.9) bR 2
4 0068428 Tape Reel Shaft F—7)—JLE 1
5 000145 Nut Fv bk 1
6 4301217 Tape Reel Support =)= LEft& 1
7 110013 Screw{M4-0.7 x 8) IR 2
8 190037 Screw(M4-0.7 x 13) IExY 3
9 000538 Washer AR 2

10 4301216 Tape Guide(Upper) F—=H1 F(L) 1

vG2502



4

VT2502(4)

V712502



€ VT2502 EXCLUSIVE PARTS(4) H7EFLERFRE 4

RefNo Parts No. Description m & Amt. Req
1 4301222 Tape Helder{Upper) T—=7=I(E) 1
z 110017 Screw(M5-0.8 x 8) I8 2
3 300000 Washer Ty 2
4 000206 Nut PAR 2
5 4301223 Tape Holder(Lower) T=0(T) 1

VG2502



dyjamato

VPV VEERASH
VAMATO SEWING MACHINE MFG. 0,110,

P/N 9730156 (P/I/E)
No.2-1 Edited in 2006.11
(VT2502) Printed in Japan 2006.11.1H &



	î!
	CONTENTS
	[P1]   1. nHØQ¹
	[P1]   1.1 Ø^ÁnÖ−ØQ¹

	[P4]   2. cWD�D¹
	[P4]   2.1 øˆW
	[P5]   2.2 Æü×nˆW¹
	[P6]   2.3 �¬¤Én�D¹

	[P7]   3. ß·ón¿t
	[P7]   3.1 Ýønø¿P
	[P8]   3.2 ÝhëüÑn¿À
	[P8]   3.2.1 ÝnØUn¿À
	[P9]   3.2.2 ëüÑn¿À

	[P11] 3.3 Ý×±(„)
	[P11] 3.3.1 Ý×±(„)nØU
	[P11] 3.3.2 Ý×±(„)nM„Mn

	[P12] 3.4 ¼¨nMnn¿À
	[P12] 3.5 ı‘nMnn¿À

	[P13] 4. ÕØ
	[P14] 1. Installation
	[P14] 1.1 Accessories

	[P17] 2. Proper operation
	[P17] 2.1 Threading
	[P18] 2.2 Passing tape
	[P19] 2.3 Using fabric guide

	[P20] 3. Adjustment
	[P20] 3.1 Needle thread tension
	[P21] 3.2 Needle and loopers
	[P21] 3.2.1 Needle height
	[P22] 3.2.2 Loopers

	[P24] 3.3 Needle guard(rear)
	[P24] 3.3.1 Height
	[P24] 3.3.2 Front-and-rear opsition

	[P25] 3.4 Position of presser foot
	[P25] 3.5 Position of folder

	[P26] 4. Spectifications
	ILLUSTRATED SPARE PARTS LIST
	[P1]   VT2502(1)
	[P2]   VT2502(2)
	[P3]   VT2502(3)
	[P4]   VT2502(4)


